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szmaves FCC

FCC statement

The United States Federal Communications Commission (in 47 CFR 15.105) has specified that
the following notice be brought to the attention of users of this product.

This equipment has been tested and found to comply with the limits for a Class B digital device,
pursuant to Part 15 of the FCC Rules. These limits are designed to provide reasonable protection
against harmful interference in a residential installation. This equipment generates, uses and
can radiate radio frequency energy and, if not installed and used in accordance with the
instructions, may cause harmful interference to radio communications. However, there is no
guarantee that interference will not occur in a particular installation. If this equipment does
cause harmful interference to radio or television reception, which can be determined by turning
the equipment off and on, the user is encouraged to try to correct the interference by one or
more of the following measures:

Reorient or relocate the receiving antenna.
Increase the separation between the equipment and the receiver.

Connect the equipment into an outlet on a circuit different from that to which the receiver
is connected.

Consult the dealer or an experienced radio/TV technician for help.

For further information, contact:
Manager of Corporate Product Regulations
HP Inc. 1501 Page Mill Road,
Palo Alto, CA 94304, U.S.A.

Modifications (part 15.21)

The FCC requires the user to be notified that any changes or modifications made to this device
that are not expressly approved by HP may void the user's authority to operate the equipment.

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two
conditions: (1) this device may not cause harmful interference, and (2) this device must accept
any interference received, including interference that may cause undesired operation.

Anuzringnuang v

asnaeuliinilviumasielvesgusessusasussdu iihvesndndual Taspuannsogeyasasuseiuliihidnnnanvesmansus nanduaiornld
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/ DECLARATION OF CONFORMITY
according to ISOfIEC 17050-1 and EN 17050-1
DoC #: SDGOB-1621-R1
Supplier's Name: HP Inc.
Supplier's Address: 20, Jia Feng Road Waigaogiao Free Trade Zone Pudong, Shanghai, PRC
declares, that the product 200131
Product Name and Model: HP Desklet 3700 All-in-One Printer series
HP Desklet Ink Advantage 3700 All-in-One Printer series
Regulatory Model Number: " SDGOB-1621
Radio Module: 5DGOB-1392
Product Options: All
conforms to the following Product Specifications and Regulations:
EMC:
CISPR 22:2008 Class B
EN 55022:2010 Class B
EN 55024:2010

EN 61000-3-2:2006 +A1:2009 +A2:2009
EN 61000-3-3:2013
FCCCFR 47 Part 15 Class B
ICES-003, Issue 5 Class B
Safety:
EN 60950-1:2006 +A11:2009 +A1:2010 +A12:2011
IEC 60950-1:2005 +A1:2009
EN 62479:2010
Telecom:
EN300328V1.8.1
EN 307 489-1V1.9.2
EN 3017 489-17Vv2.2.1
|EC 62311:2007 / EN 62311:2008
Energy Use:
Regulation (EC) No.1275/2008
ENERGY STAR® Qualified Imaging Equipment Operational Mode (OM) Test Procedure
EN 50564:2011
IEC 62301:2005
RoHS:
EN 50581:2012
The product herewith complies with the requirements of the Low Voltage Directive 2006/95/EC, the EMC Directive
2004/108/EC, the R&TTE Directive 1999/5/EC, the Ecodesign Directive 2009/125/EC, the RoHS Directive
2011/65/EU and carries the € marking accordingly.
This device complies with part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received,
including interference that may cause undesired operation.
Additional Information:
1) This product is assigned a Regulatory Model Number which stays with the regulatory aspects of the design. The

Regulatory Model Number is the main product identifier in the regulatory documentation and test reports, this
number should not be confused with the marketing name or the product numbers.

Shen HongBo

15 Dec, 2015 ICS Product Hardware Quality Engineering, Manager
Lacal contact for regulatory topics only:

EU: HP Deutschland GmbH, HQ-TRE, Schickardstrasse 32, 71034 Boeblingen, Germany
US: HP Inc., 1501 Page Mill Road, Palo Alto, CA 94304, USA1501
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Exposure to radlo frequency radlation

Coutlon The rodicfed culput powar of this davice is for balow the FOC mdio

& frequency exposura limits. Feserthaless, the davice shall be used in such o monnar
that the potenfial for human contoct dwing rormal operation is minimized. This
praduct and ony otioched seemal arfanna, if :.un:-m'l'n-cl. shall ba placed in such
o manrar bo minimize the polential for human cordoct during normal operation. s
order o avoid the possibifity of exceeding the FOCT rodio frequency ewposure
limits, humarn proodmity fo the anfanna sholl not be loss than 20 cm (B inchas)
during normal operation.

dszmadwmsvdliluunda

Aviso gos vsudarios no Brasil

Este equipamentc opera em cardter secunddrio, isto &, no tem direito & protecfo confra
interferéncia prejudicial, mesmo de estagdes do mesmo tipo, & ndo pode causar inferferén-

cia a sislemas operando em cardater primano.

108 aamuan A Foyamamaiia THWW



Uszmadmsudldluumna

Motice to users in Canada/Nete & |'attention des vfilisateurs canadiens

Under Industry Canada regulations, this radie transmitter may only operale using an
antenna of o type and meximum (or lesser) gain approved for the transmitter by Industry
Canada. Te reduce palential radia interference to other users, the antenna type and its gain
should be so chosen that the equivalent isciropically rediated power [e.irp.) is not more
than that necessary for successful communication.

This device complies with Industry Canada licence-exempt RSS standard(s). Operation is
subject to the following two condifions: (1) this device may not cavse inlerference, and (2)
this device must accept any inferference, indluding interference that may cause undesired
operation of the device.

WARNING! Exposure to Radio Frequency Radiation The rodialed culpul power of this
device is below the Indusiry Canada rodic frequency exposure limits. Mevertheless, the
device should be used in such a manner that the potential for human contact is minimized
during normal cperation.

To avoid the possibility of exceeding the Industry Canada radio frequency exposure limits,
human proximity to the anfennas should not be less than 20 em (8 inches).

Conformément au Réglement d'lndustie Canada, cet émeteur radicélecrique ne peut
fonctionner gqu'avec une antenne d'un fype et d'un gain maximum (ov meindre) approuvé
par Industrie Canada. Afin de réduire le brovillage radictlectrique potentiel pour d'autres
utilisateurs, le fype d'anlenne & son gain dovenl ére choisis de maniére & ce que la
puissance izolrope rayonnée équivalente [p.ire.) ne dépasse pas celle nécessaire & une
communication réussia.

Cot apparsil est conforme aux nomes RSS exemples de licence d'Industde Canada. Son
fonctionnement dépend des deux condifions suivantes - (1) cet cppareil ne doil pas
provoquer d'interférences nuisibles et [2) doit occepler toutes inferférences recues, y
compris des interférences pouvant provequer un fonctionnement nen souhaité de I'appareil.
AVERTISSEMEMT relatif & I'expesition aux rdiclréquences. la puissance de rayonnement
de cet appareil se trouve sous les limites d'exposition de rodicfréquences d'Indusirie
Canada. Méanmoins, cet appareil doit étre utilisé de telle sorfe qu'il soit mis en conlact le
moins possible avec be corps humain.

Afin d'éviter le dépossement éventuel des limites d'exposition aux rodicfréquences
d'Industrie Canada, il est recommandé de maintenir une distance de plus de 20 em enire
les antennes et I'utilisateur.
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Aviso para los usuarios de México

La operacidn de este equipe estd sujeta a las siguientes dos condiciones: (1) es posible
que este equipo o dispositivo no cause intederencia perjudicial v (2) este equipo o
dispesitive debe aceptar cualquier interferencia, incluyends la que pueda causar su
operacion no deseada.

Fara zaber el modele de lo farjeia inclambrica vlilizada, revise lo efiqueta regulatoria de
la impresora,
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Declaration of the Presence Condition of the Restricted Substances Marking

FRA W E R HAL BT ok

Restricted substances and its chemical symbols

i pid ] NER ZIRBGR HR KR
B 5T Unit
Lead Mercury Cadmium Hexavalent Polybrominated Polybrominate
chromium biphenyls d diphenyl
(Pb) (Hg) (cd) ethers
(Cr*s) (PBB)
(PBDE)
S RFIREE 0 0 0 0 0 0
(External Casings and Trays)
B (Cables) 0 0 0 0 0 0
FRI B4R - 0 0 0 0 0
(Printed Circuit Boards)
31EN 3| #(Print Engine) - 0 0 0 0 0
FIENRSE1: (Print Assembly) — 0 0 0 0 0
M EREN R ERK L (Print 0 0 0 0 0 0

Supplies)
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FRA W E R HALZRE SR

Restricted substances and its chemical symbols

#h Vi3 ] NE% ZIRBIR ZIR KR
E T Unit
Lead Mercury Cadmium Hexavalent Polybrominated Polybrominate

chromium biphenyls d diphenyl

(Pb) (Hg) (Cd) ethers

(Cr*%) (PBB)
(PBDE)
FIFIHEER 4 (Print Accessory) — 0 0 0 0 0

% 1. V01wt %” K “EH 0.01wt%” FRIGIRHME 2 G0 S ol H E oy b s AR,

Note 1: “Exceeding 0.1 wt %” and “exceeding 0.01 wt %” indicate that the percentage content of the restricted substance exceeds the
reference percentage value of presence condition.

fii% 2. 0" RIELHERNIME 2 m oy g BB E o I E B EE,

Note 2: “0” indicates that the percentage content of the restricted substance does not exceed the percentage of reference value of
presence.

% 3. V=" [RERER N E 2 PR A,

Note 3: The “~” indicates that the restricted substance corresponds to the exemption.

PRI S A B i R FE RIS =1, 35 A7 www.support.hp.com, EEIESEAER, REBKRE &
i _EAFR R HERE BT,

To access the latest user guides or manuals for your product, go to www.support.hp.com. Select Find your
product, and then follow the onscreen instructions.

msnasngiihdunneanazfFinavesns (3u)

FaPAEEYRETRNATRE &

FRd e ] (el o - A S R R T B )

AEMR
A 4 b3 ] AYin:: ZIRBRK SEKR
(Pb) (Hg) (cd) (cr(v) (PBB) (PBDE)
SR 0 0 0 0 0 0
::E 3 0 0 0 0 0 0
ERI B B4R X 0 0 0 0 0
FTRIRSE X 0 0 0 0 0
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TEWR

EHGZ A % 3 ] Ak SRR SR KB
(Pb) (Hg) (cd) (@{]))] (PBB) (PBDE)
&% X 0 0 0 0 0
B SRFTEINLE S 0 0 0 0 0 0
LEp i X 0 0 0 0 0
HHEY X 0 0 0 0 0
PR B4 X 0 0 0 0 0
AR X 0 0 0 0 0
A B WEfTHIR S 0 0 0 0 0 0
HERERIR X 0 0 0 0 0

ARFHEARYE SIT 11364 HOFLE SR,

0 : FRZA EMFAEZIB T A BB PRI S 7E GB/T 26572 MUERIMRE TR LI,

X 1 FREA EWRE DGR — Y BAPE )& R GB/T 26572 AUE AR S 2R,
R PP A RIS <X AU S BRI RoHS S21%,

T - BRI BRI 2 B AR IR B T 7= i 1E 7 AR BRI B 5 S,

msifanslfassunne (gnsu)

TexHiuHMIA pernameHr wWopo obMme>keHHS EUKOPUCTAHHA
HeOesnevyHnx peqosuH (YkpaiHa)

O6napHakKe BiNoBiAaE BHMOTaM TEXHIUHOTO PEIMAaMEHTY LOAO OOMEKEHHS BUKOPMCTOHHS
AESKHX HeBEeaNeuHHX PEYoBHH B ENEKTPHUHOMY TO ENEKTPOHHOMY OBNaEHOHHI,
satBepikeroro noctaoeoio Kabikery Minictpis Ykpainm sig 3 rpynxs 2008 Ne 1057

o k4 [ a =
ﬂ1§§]1ﬂﬂﬂ]§1‘lﬁﬁ1ﬁ@uﬂﬁ1ﬂ (fz)‘lr!!ﬂ‘él)

THWW

This product, as well as its related consumables and spares, complies with the reduction in hazardous
substances provisions of the "India E-waste Rule 2016." It does not contain lead, mercury, hexavalent
chromium, polybrominated biphenyls or polybrominated diphenyl ethers in concentrations exceeding 0.1
weight % and 0.01 weight % for cadmium, except where allowed pursuant to the exemptions set in Schedule
2 of the Rule.
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Tiirkiye Cumhuriyeti: EEE Yonetmeligine Uygundur

EPEAT

EPEAT

Most HP products are designed to meet EPEAT. EPEAT is a comprehensive
environmental rating that helps identify greener electronics equipment. For more
information on EPEAT go to www.epeat.net. For information on HP's EPEAT
registered products go to
www.hp.com/hpinfo/globalcitizenshipfenvironment/pdf/epeat_printers.pdf.

amn SEPA E€O iszimadu doyadvisudly

FEREFRIAE=SBPiRA
IREATFO3.00bAE DL B R AEME TAHLAER. EFE AR R,
N\ EHEEAETRIFTHARXE, FRFDERRFNFEHER.
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